A4

!

o Q Revisions 2(.)9'.’/\} D
LAL Rev. Description Chk. Date \VApproved
A | EncRe CELEASE e /5,8 7 . (.,
5 ITEMIB WAS SCREW MACH. TRUSS c-\—lg i
HEAD (B -32 X //2) ADDED /TE/M 20 /\ j -
SHG (NOT _OFF /CIALLY RELEASED) N .
C | sH & DELETED JTEM 8, ADDED I7EKS g -727 /g o
21,22 223 i e
*D M/L ITEM 1 & 2 ADDED PART NO. 209915 & 209916. N
; —~ >
'
[0-"0-" 5.
Dist. Code /4 LT'
Notes Unless Specified | Drawn | Z«/j{} wivede| &-17- 75| yerox Corporation XEROX
These drawings and specifications, and El Segundo, California
the data contained therein, are the ex- | 1. Tolerances Check &éuf‘ﬁ‘; é"' a "75
clusive property of Xerox Corporation XX
and/or Rank Xerox, Ltd. issued in strict sy e aen | D0 (bt | ¢ y5 s 1 ALTO II
confidence and shall not, without the - Material Y 7
prior written permission of Xerox Corpo- | 2- Break All Sharp Edges R

| ration or Rank Xerox, Ltd., be reproduced, -010 Approx. - ASSEMBLY, DISPLAY

, copied or used for any purpose whatso- | 3. Mach. Surfaces 7
ever, except the manufact of articles -

" for Xerox Corporationl:)r Ra‘:: Xerox,' Lt:l. 4. All Dim. In Inches i

]

i Model No. ALTO II Finish Cnde Ident. Size | Dwg. No. (l:.’::’t.lgre
First Use 18338 A 209911 D
Next Assy. R
First Use 216362 . Scale }g 2 NOTED Do Not Scale Drawing Sheet N OF 6

564({3./73) i 4




NOTES:

O
UNLESS OTHERWISE SPECIFIED

ADHERE NAMEPLATE (ITEM 17) ON SURFACE INDICATED, TYPEWRITE PART NUMBER.

MARK ALL CONNECTOR PLUGS WITH RESPECTIVE "P'" NUMBERS CORRESPONDING TO "J" NUMBERS MARKED
ON P.W. BOARD ASSY,

DISCONNECT CABLES AND REMOVE CATHODE RAY TUBE AND COMPONENT  SUBASSEMBLIES FROM EXISTING

WIRE FRAME (PART OF ITEM 1), DISCARD WIRE FRAME, INSTALL CRT AND SUBASSEMBLIES IN MONITOR

CASE (ITEM 2) AS SHOWN.
ON HORIZONTAL DRIVE HEATSINK ASSY DRILL ,147 DIA HOLES (QTY 2). SEE DETAIL E, SH 5.

TEMPORARILY REMOVE POWER SUPPLY MOUNTING BRACKET (PART OF ITEM 2) AND INSTALL POWER
SUPPLY (PART OF ITEM 1) ON BRACKET. REINSTALL BRACKET TO FRAME,

REMOVE AND DISCARD PANEL MIG BRACKET (PART OF ITEM 2). INSTALL CONNECTOR PANEL ASSY(ITEM 3)

ON BASE OF ITEM 2,

ROUTE CABLE THRU 7/8 INCH DIA HOLE IN CRT FRAME AND THRU CURVED 1 1/2 INCH WIDE SLOT
IN BASE, ' '

Thesz dgwings and g)ecific'ations, and the d?tg( con- | Title :

taine erein, are the exclusive pro of Xerox

Corporation and/or Rank Xerox, &d.pies;?ed in strict ALTO IT

confidence and shall not, without the prior written
ermission of Xerox Corporation or Rank Xerox,

Xerox Corporation
El Segundo, California

X

FROX

td., be reproduced, copied or used for any purpose ASSEMBLY, DISPLAY - 209911

whatsoever, except

the manufacture of articles for

Xarox Corporation or Rank Xerox, Ltd. Sheet 2 of

6

i

112(3/73)

A




REF
(CRT) C
\\\
REF
\ o (REZEL)
|
Thess drawings and specifications, and the data con- | Title ALTO II Xerox Corporation X JOX
tained therein, are the exclusive pro f Xerox .
Cor .gration ar:’dl:')‘r |F:nkx)2e.r?:;, IP{dhpi‘;;?;: in s':tlr'ﬂ:t El Segundo, California \
contidence and shall not, without the prior written : -
termisslon of Xerox Corporation or Rank Xerox, ASSEMBLY, DISPLAY 09911 )
td., be reproduced, copied or used for. any purpose 2
whatsoever, except the manufacture of articles for
Xerox Corporation or Rank Xerox, Ltd. Sheet 3 ot 6

112(3/73) A




O

rer (OB

Pw BoarD)

2 PLACTES ’g

2 PLACES (0@

Oﬂ

REF
(FLymack

3

. TRANSFORMER) .

O

~ ENLAEGE HOLES TO 199 DIA

ON CRT FRAME , INSTALL
FLY BACK. TRANSFOBEMER UNIT
WITH ITEM 8.

REF
(ceT FeaME)

AL

Z2.00
0 I[ REF
g o
_ i f
I ® |,
I
I
I
|
LN
(Y1 )REF
Pw.soreD)

DETAIL B
scaLe = J

These drawings and specifications, and the data con-
tained therein, are the exclusive property of Xerox
Cor?oration and/or Rank Xerox, Ltd. issued in strict
" confidence and shall not, without the griot written
armission of Xerox Corporation or Rank Xerox,
td., be reproduced, copied or used for any purpose
whatsoever, except the manufacture of articles for
Xerox Corporation or Rank Xerox, Ltd.

Title

ALTO II

.ASSEMBLY, DISPLAY

Xerox Corporation _)O
El Segundo, California X \ X
209911 D

Sheet 4 of 6

t

112(3/73)

A




A4

__'_Qv

@ 3
\I-‘\-;:_F

(0 (5) — REMDVE EXISTING SCREW. 2 eop g (g;cgﬁgu).

(12) pLACE

ReF (1 )3)

@) 2 REQD (ScREWS comE
(FLyeace unit)

Feon 1NSIDE)
(4) see PETAIL

HEATSINK.)

(@)

4 PLACES

o ’e
crT) (1

()1 rerF
T (cRT pS)
2 REQD (1)
2 PLACES
‘REF (2) '
(REZEL _ REFE-
BRKT) @@(BRKT, PS)

\@ 3 Re@D"

2 REGD Qg .
view C—C

COVER KOT SHOWN FOrR CLAEITY
SCALE = NONE '

I )REF (HORIZONTAL DRIVE

RE.F(:) @ -

secTion DD
SCALE ' NONE
TYPRP 2. PLACES

25 —p~

147 DIA
y | / 72 HoLES
/

28

ceraic B

. SCALE ! NONE .
Q—toe.az.owrm_ DEWVE HEATSINK. ASSY)

These drawings and specifications, and the data con-
tained therein, are the exclusive property of Xerox
Corporation and/or Rank Xerox, Ltd. issued in strict
confidence and shall not, without the grio‘r written
permission of Xerox Corporation or Rank Xerox,
Ltd., be reproduced, copied or used for any purpose
whatsoever, pt the facture of articles for
Xerox Corporation or Rank Xerox, Ltd,

Title

ALTO II

ASSEMBLY, DISPLAY

Xerox Corporation
E! Segundo, California

XEROX

Sheet 5 of 6

112(3/73)

A




Xerox Corporation

701 South Aviation Boulevard
=| Segundo, California 90245

213 679-4511

iviaterial List

i

R0X

ML

Drawing No.

209911

Rev.

D

=7 awing Title
(\ J ALTO II

These drawings and specifications, and the data contained there-
in, are the exclusive property of Xerox Corporation and/or Rank

§:>; Xerox, Ltd. issued in strict confidence and shall not, without the
— AssmLY, DISPLAY ot b gt & K Copnton o M ot L
the manufacture of articles for Xerox Corporation or Rank Xerox, Ltd.
S Model No. Date Sheet
s D ALTO II 6 - 18 = 75 6 of 6
=2 Q|item No. Drawing Title Drawing No. No. Reg. Remarks
g 1 Spec, Procurement - Menitor 209915 1 ??ﬁlT%fels(ms/ao) [3J
D.J 2 Spec, Procurement - Case, Monitor 209916 1 [“iement Labs
=3 Assy, Connector Panel 209913 1
4 Spacer, Round 107132-014| 4
5 Plate, Mtg - Flyback Unit 209914 1
6 Assy, Cable - Display (External) 209602 1
7
8 | —Serew;—Thd—TForming—{(8~32—=—3/8) 148832—606—2—
9 Screw, Binding Hd Machine (10-32 x 3/4) 4
10 Screw, Binding Hd Machine (6=32 x 1/2) 11
11 Screw, Flat Hd (6-32 x 1/2) 100039~308( 6
12 Nut, External Lock Washer (#6-32) 113778-200| 3
P,,_\3.3 Washer, Flat (#6) 100018-300| 6
Ab Washer, Lock = Int Tooth 100024-300{ &
15 Strap, Cable Tie 124752-001| &
16 Nut, Hex 100008-300| &
17 Nameplate 114351 1 1
18 Screw, Mechine (8-32 x 1) 100012-416| 2
19 Washer, Flat Nylon (i#8) 100204-300( 2
20 Screw, Machine (8-32 x 1/2) 100012-408( 3
21 Screw, Pan Hd, Recessed, Phillips 100012-307| 2
22 Nut, Hex Machine 100008-300{ 2
23 Washer, Lock Int, Tooth 100024-300{ 2
<"\
_/
106B(3/73)




